
--
:. = 

!!'~­

IS!l SBU!MeJQ/S:,Jed 

lax!wolAS X!IN!llnlN 


Sl..SE..SO.... :01 



To: 4485438475 FrOIll: Flu id Itilnagelllent 83127/87 B7:48dlll Page: 883 

CABINET AND ELECTRICAL SYSTEM 


_.. i: 
;i'7l .. m.C·\!. 

S49HOii::'4 

utc.u 
S1980{)2S 

.. _- ­
. POlEN nOM t:Tl;U 
L~19J~~ 

STA:"iDARD 
CO.... ER '·"1 

SWITCH ASSE~mL'" 


"'1(''''11 r S21.~11> 
 ." ~,. .," \ I 
I 

DECAL \ III
I,:S198002~ ,_It g,q .. _...., ==q /I 

\ \ ... '. "''''.M· /ll..Ik ,-::::' ,,,.:.1 

1~7:JP ~./
',f,4 1-' .... J' 


I," 


I;' J 
~ 

""-'- : .• ,v_i' .. .'~~'.>.O!:1"y~:;1 1i.~·IF· 
R!I,CK 

SCRJ:W(l)VF.R 
SHIJ(J7 f>~(lg IIIr ---=-... 

. oCr' """,;:y" 
~i I. ~ 

2 



TD: 4485438475 FrDM: Fluid Hanage.ent 83/27/87 87:49am I'age: 884 

PART NO 

518307 

519337 

£>19345 

520811 

S21516 

54980024 

84980025 

519500:26 

84980029 

34960067 

8510B211 

DESClUl>'I'lON ~O~lEQ 
!JACK PANEL 

TIMER KNOB 
(STANDARD MULTIMIX GYRO MIXER) 

POTENTIOMETER ASSEMBLY (1.6 MEGOHM) 
(STANDARD MULTIMIX GYRO MIXER) 

1i
i 

SCREW, PAN HEAD INITH EXTERNAL LOCK WASHER 
(10-24 )( 1/2", PHilLIPS} 
(BACK PANEL MOUNTING SCREW) 

6 

5TANDARD COVER ASSEMBLY 

DECAL, CONTROL PANEL 
(S'fANDARD MULTIMIX GYRO MIXER) 

DECAL, WARNING/NOTICE 
(STANDARD MULTIMIX GYRO MIXER) 

DECAL WARNING I NOTICE 
(EXPLOSION-PROOF MUlTIMIX aURO MIXER-NOT SHOWN) 

DECAl, EMERGENCY STOP SWITCH 
(STANDARD MULTIMIX GYRO MIXER) 

DECAL, CONTROL PANEL 

(EXPLOSION.PROOF MULTIMIX GYRO MIXER - NOT SHOWN) 


ON/OFF EMERGENCY STOP SWITCH (SWITCH ONLY) 

(5TANbARD MULriMIX GYRO MIXER) 


3 



__ 

To: 448543B475 FrOM: Fluid ManageMent 83/27/87 87:49am Page: 885 

L .,,/-, I~' 
\; /.:~"
" 1///'­ -'" "'" ~ 
LV'::;;,:,<~\. fr 

'<11-:-;. 'Ie,-' :~:\'; ,:-., ,": I 
,I' 1\ ,:':":"Y:'~/ ,,::;: •
," ill ' , V ' "I ".., ",/," 

RRAC'Kf,T 
<'1~3(1j 

BULB '. ~." ':! 
.,51082J9 "-. "'''l/
UOWEI( ", i21 

V 
,-Y 

COVh:IVl-" 
~ 318150 
~----

/''}
f '~... IIIt4CI(H

," ft1 ; ____ $JS}03
:..r­
. ! 

\ .. 

ST,\NDARf)NUT I 
(:OV~:H!;FO II, ISWITCH ,\SSEMBL\' 

S~ 1 flX] II 
PU..LLY& 
,IK442

~WIT( II M£CHi\NlSM ....../."".. 
Sml~CI2\ _ 

,- -',' 

~~~~~~'J '-- '{I;~',;I~;"':::-;f""~-'----'" [Jr 
I j _'" .~ .. ". ,-(f /fi') 1

•.:~f// , • ., : /~"1i'1: .~ 
, ,CABINEl 

518490 SCREW ; -,!'1_ , 
ItF.l.rSl~11()J4fH$ 

/ 
: '-_'I I., _-:::­

~18444 

, ': 1 ..[...._. , . 

,/ . 
, 

'. . I~ ~ ~-';,
'II':".~\,~-~,'., \ \ ~rii~~ 

SUAI")' 
\ SIS.Hl 

4 



To: 4405438475 From: Fluid Management 03/27/07 01:49am Page: OOG 

l'A1UNO 

818303 

818334 

518396 

518442 

SHl444 

$11$450 

818490 

Sl~345 

8'21516 

34980029 

85108211 

85101'\212 

S5108219 

55108330 

SF011AA400 

SF0103408 

DESCRIPTION' NOREQ 

START SWllCH MOUNTING BRACKET 

SHAFT, HEX, SOUPLE~, '1" HEXX4.66LG 

SECONDARY DRIVE V-BELT 

POLY·VMOTOR PULLEY 
.STANDARD FOR MULTlMlXj 

MAIN DRIVE POLY·V BEL T. 820 J 16 

EMERGE.NC'I StOP SWITCH COVER 
{STANDARD FOR MULTIMIX & EXPLOSION PROOF) 

CABINET. STANDARD MACHINE 

POTENTOMETER. 1.5 MEG OHM 

STANDARD COVER ASSEMBLY 

DECAL, E·STOP, STANDARD MULTIMIX 

ONtOFF EMERGENCY STOP SWITCH(SWITCH ONLY) 
STANDARD MUL TtMIX GYRO MIXER) 

ON/Orf' E.'.ME~GENCY STOP SWITCH(MEGHANISM ONLY) 
(STANDARD MULTIMIX GYRO MIXER) 

BULB HOLDER AND START SWITCH MECHANISM 
(STANDARD MULTIMIX GYRO) 

STAR- PUSH BUnON. GREEN 
(STA~DARO MULTIMIX'GYRO) 

SCREW, SET. 1/4-20X318, SOCKF.T CAP 

SCREW, HEX. 1f4·20X1/2. FLANGE 4 

5 



To: 4485438475 FrOM: Fluid ManageMent 83127/87 8?:49alll Page: 88? 

l'OW\f.R 

RELAY 

SSI\UK1(),\ \ 

sou;w 

""'''()(''~~ 


/' 
POWlil~Y 
onm l: 
SJ8:;7(\ :"'; 

(NOT USfD ON 
ExPLOSION-PROOF 
MOD!:I.S) 

..w 

"~. '. .,.".,,.) 
1:1

r.-:::r;.,Ij ~ 

NUl' 
S41)mKI'Jn W IHL 

II A 'R:.IESS 
Sl":;4~ 

MOTOR 
IY!J4 
Of{ 
1.,.:!:l5 

~ 
---)----­
lDlE.R 
AI)JlJSTMENT 
II-RA<'Kt:'I' 
S18·137 

'----=1--­ BELT 
SI1W44 

~'7'
d,;,.(:·{~",~~~J~, "~';'/ ". 

6 



To: 44B5438475 FrOM: Fluid Mdnd~eMent B3127/B7 B7:5Bdlll Pll~e: 000 

PART NO 

618370 

818444 

318487 

519234 

819235 

819348 

S19352 

520446 

84000098 

S56062U4 

SF0103616 

SF0119100S 

DE~CRIPTInN NOREQ 

INCOMING CORD. 12 FEEl 4 
(STANDARD MULTIMIX GYRO MIXER) 

MAIN DRIVE POLY -V BELT, 8~O J 16 

IDLER ADJUSTMENT BRACKET 

MOTOR (1 HF, 100-200VJ200-240V. $OleO HZ 1425/1725 RPM) 
(STANDARD MULTIMIX GYRO MIXER) 

MOlOK (1 HP, 115J230VAC, 6Q HZ - 142.511725 RPM) 1 
(EXPLOSION PROOF MULTIMIX GYRO MrXER) 

CABINET WIRING HARNESS 
(STANDARD 100-12OV MULTIMIX GYRO MIXER) 

SOLID STATE INTERVAL TIMER 
(STANDARD 100-120V MUL TIMIX GYRO MIXER) 

ELECTRICAL COVER 
(STANDARD MULTIMIX GYRO MIXER) 

NUT, HEX (1/"-2Q, WITH NYLON PATCH) 5 
(ANTI-ROTATION ASSEMB'...Y AND TIMER MOUNTING SCREW­
AVAILABLE ONLY IN PACKAGE OF nVElVE - PART I'JO SMlOO43B) 

LOW VOLTAGE POWER RELAY 
(STANDARD AND EXPLOSION-PROOF MUlTIMIX GYRO MIXER) 
NOTE: THE 1.0WVOLTAGE POWER RELAY IS USED ON 101}­
120VOlT EXPLOSION-PROOF MULTlMJX GYRO MIXERS Af\O 
MUST BE INSTALLED IN AN EXPLOSION-PROOF BOX, 

SCREW. HEX SERRATED FlANGE (316-16 X 1"1 (i 

(TWO· IDLER ADJUSTMENT BRACKET MOUNTING SCREW AND 
FOUR - MOTOR MOUNTING SCREWS) 

SCREW, HEX SERRATED FLANGE (NO, 10 X 112", WITH NYlON 4 
PATCH) 
(ELECTRICAL COVER MOUNTING SCRf'N) 

7 



~,~. 

--­ ,..._-,­
, ,_'~ 

-,i',­
I , 

••-(~"-: c 't'~-----' S18400\~. 
\, i. 

To: 44E15438475 FrOM: Fluid HanageMent El3/27/El7 El7:5E1all'l Page: ElE19 

SCRew 

SF0106A5844 ~ 


...:-\~ -:' .,:. ~j 
 -,j'='~:;\' 
// .:::::.;? '!F - - 1;::-'- - I '\\ 
- .__ - .J, ,:\'\ , 

WASHER 
PUllEY \ S16077 
S16452',~ \ 

IIlUT 
84QOO126 

,~. ~\~f'---SHAFT / .. PULLEY 
/' S1844351844" >\~ 

WASHER 
/ S1T279

I~~i l ''''''\J';­ ,·1--:1\ [[._- I 
SHELF "'\ / 11111: \ SC~I!W; I \ S40oo370 

s18J55~ , j \" _ 
SCREW JI,., \ I', 

BEAR.ING 
817268SF0100A4P12"_~':'". ANTI-ROTATION 

ANEe " , ASSY ~~~~~.......~ "~\.\
"\ -..., . 
Il " '\ 

I ~ N~
U. "f.IT.. - - SCREW 54000096 

LEVELING '? ',::: .1__-­FOOT ~_~ ~'~) - S4000370 

ASSEMBLY----..... CASTER 

S21515 - 513354 

8 



To: 4485430475 FroM: Fluid ManageMent B3/27/87 87:SBal!l Page: BlB 

PART '\0 

516077 


Sl7266 

Sl7279 

518354 


518355 


5184(1) 

SlB441 

S18443 

Sl5452 
S1B4RO 


821515 


54000096 


54000370 


84000126 


SF!1100MP12 

SF0106A5844 

DF..SCRrPl'JON NO RRQ 


WASHER (318" ID X 1" 00) 6 

(FOR STATIONARY PULLEY MOUNmm SCREWS) 


SEALED BEARING (35MM ID) 2 


MAIN DRIVE PULLEY WASHER 


SWIVEL CASTER 4 


STAINLESS srEEL FRONT SHELf 1 


ANTI-ROTATION ASSEM6l Y 


PRIMARY AXIS SHAFT 


MAIN DRIVE POLY-V PULLEY (1S- DIAMETERi 


STATIONARY PULLEY 


FRONT PANEL 1 


LEVELING FOOT ASSEMBLY 4 


NUT, HEX {1/4.20, WITH NYWN PATCH) 4 

(Atm·ROTATION ASSEMBLY AND TIMER MOUNTING SCREW· 
AVAILABLE ONLY IN PACKAGE OF TWELVE· PAF.IT..NQ....S4QOO438) 


SCREW, HEX HEAD CAP (5/18-18 X 3/4", WITH NYI.ON PATCH) 17 

(ONE· MAIN DRIVE POI.Y-V PULLEY MOUNTING SCREW AND SIX­
TEEN - SWIVEL CASTER MOUNTING SCREWS) 


NUT, HEX (!.iJ1E\-18. WITH NYLON PATCH) 6 

(fOR :5 TAT IONA RY PULLEY MOUNTING SCREWS· AVAILABLE 

ONL Y I~ PACKAGE OF TWELVE· .eARlliO. S4{)OO441) 


SCREW. BUTTON HEAD CAP 

(1/4·20 X 314", SOCKET, WITH NYLON PATCH) 

(FRONT PANEL AND SHELF MOUNTING SCReWS) 


SCREW SOCKET HEAD CAP (5/16-113 X 2·3/4") 6 

(STATIONARY PULLEY MOUNTING SCREWS) 


9 

http:PAF.IT..NQ


To: 4485438475 From: Fluid Management 83127/87 87:51am Page: 811 

/', 
',/ 

~--' 

I 

(; ,r. 
".'. 

\. 

~ 
,,-, 1. 

:l 1...--_---1_..

lliJ­ -----;== :--_.... • 

.,.J",
i 

SCREW 
519437·--___ 0:-_ I 

ADJUSTMENT _______ --- ­
BRACKET______ .---.. , !~"""- SCREW 
816467 ~ IDL.ER ,/' I, ~ SF0103516 

PULLEY /
S20459 520459 I 

u.:J 

SCREW /
SF0103B24 

10 




To: 44B543B475 From: Fluid Management B3/27/B7 B7:51alll Page: B12 

PART NO DJ',sCRIPTION NOREQ 

S1A35:l SLA TTEO FRONT DOOR ASSEMBLY 

S164&1 IDLER ADJUSTMENT BRACKET 

819431 SCREW, HEX HEAD (318-1& X 3-112') 
(IDLER ADJUSTMENT BRACKET MOUNTING SCREV\I) 

S20459 MAIN DRIVE IDLER PULLEY 

SF0103616 SCREW, HEX SERRATED FLANGE {31S-16 X 1") 8 
(TWO -IDLER ADJUSTMENT BRACKET MOUNTING SCREW AND 
FOUR - MOTOR MOUNTING SCREINS) 

SF0103824 SCREW, HEX SERRATED FLANCE i,/.!M3 X '-112') 
(MAIN IDLER PULLEY MOUNTING SCREVV) 

11 




--

/ .\; ..t{:~ ',2/' 

To: 4485438475 Fro .. : Flu id I1alldgClllent 831Z7/87 87:51a.1II Page: 813 

lUt'\CKt:.".'I~.:'18.l2~ \ .~ 

, 1 ' ' 
i' '-:"l~~~J;>r ~ 

I 

: 
. 

. . I 
.. ~~I '< ~l

'~ ~ 


1'1 :-. 
SI!OHf> 

MOIJNI,['IU: 

S18.165 ---I SCRE\\' 

....J ,0' 0' 

~ 
... 

{JO"-- .'.~.. ,',--",-
" , 

'n 
/ 
/~wk 

' 

~41>()()2:;3 

:.t 

.... !'i .....\GF 

lIAI\OLE C,20813t r;>21'" __ __

/ ...........- I I! ~;,~. 

- .... i - ~ -"4>',':1\." \ .. ' ... --- l."'~~~. ~ ~.",l ~. ;,

/;,\.:.----.:-----J- __ I ,- Lj
/ /. \1 - - IIA:-iI)Ll-. 


./ / '\ :)",:'\ "Oll;'l(TlNG

:.' \0/,,;;., \ S!g~Q'
// \~~4i~-- ,.. 
'.;G ~n 't,:,~'.··'. \SPRI. - ".-/ . .'~:., i." 

S'044) I ~""ft, 
. - / 

SCRF,W I '5?r':""'~/'1f~,"'F()[{n4()~ 
1 :p 

SCIH:W 
SI 'H JOl4of)8 

12 




To: 4485438475 

I'ART NO 

518305 

518306 

~18J25 

$21516 

S16365 

S18:~~3 

820445 

520813 

SF0103408 

From: Fluid Management 93127/97 97:51am Page: 914 

nESCRIPTlO:'tI NO RF.Q 

START SWITCH SPRING MOUNTING BRACKET 

START SWITCH SPRING PIN 

DOOR LOCKrNG BRACKET 

START SWITCH HANDLE ASSEMBLY 

DOOR LOCK MOUNTING BLOCK 11 

STA~T HANDLE MOUNTING BLOCK 

START HANDLE SPRING 

DOOR LOCKING LINKAGE 

SCREW HH (1/4-20X1/5lG. LOCKING. SERRATED) 4 

13 




To: 4485438475 FrOM! Fluid nanagement 83127/87 87:52illll Page: 815 

PAltT NO 

518305 

818365 

518393 

s19333 

519334 

$19340 

819347 

S H1351 

S19354 

519355 

$ 19351;l 

520804 

820800 

520812 

S20813 

521515 

S21516 

521517 

821518 

821519 

OESCR1I'TION :\ORF.Q 

CABINET & ELECTRICAL COMPONENTS NOT SJ:tQ.Wfj 

START SWITCH SPRiNG MOLJNTING BRACKET 

nOOR LOCK MOUNTING BLOCK 

START HANDLE MOUNTING BLOCK 
(STANDARD AND EXPLOStON-PROOF) 

TlME~ RELAY AND CONTROL MOUNTING BRACKET 
(EXPLOSION· PROOF) 

TIMER MOUNTING BRACKET 
(EXPLOSION-PROOF) 

CABINET ASSEMBLY EXPLOSION-PROOF MACHINE 

POTENT10METER (2.0 MEGOHM) 
(EXPLOSION-PROOF) 

SOLID STATE INTERVAL TIMER 
(EXPLOSION·PROOF 20o..240V) 
NOTE: THE INTERVAL TIMER MUST BE INSTALLED IN AN EXPLO­
SION-PROOF BOX ON THE EXPLOSION-PROOF MIXER. 

DOUI:ILE GANG EXPLOSION·PROOF BOX 
(EXPLOSION-PROOF) 

I::MERGENCY STOP SVVlTCH, EXPLOSION·PROOF 
(EXPLOSIOt+PROOF) 

MOMENTARY START SWITCH 
(EXPLOSION-PROOF) 

CABINET WIRING HARNESS 
(EXPLOSION-PROOF 200·240V) 

EXPlOSION-PROOF COI'lDUIT BOX 
([XPLOSION-PROOF) 

DOOR STOP BRACKET 

DOOR LOCKING LINKAGE 

LEVELING FOOT ASSEMBLY 4 

STANDARD COVER ASSEMBLY 
(STANDARD) 

EXPLOSION·PROOF COVER ASSEMBLY 
{C'XPLOSION-PROOFl 

START SVVlTCH HANDLE ASSEMBLY 
(INCLUDES OOWEL PIN AND ROLLER· STANDARD AND EXPLO· 
Slm!-PROOF) 

SlATIONARY PULLEY ASSEMBLY 
(INCLUDES BEARINGS AND PRIMARY AXIS SHAFT) 

14 




To: 4485438475 

PART NO 

821521 

S498OO26 

85108212 

S5108219 

S5608300 

S4000310 


S5608300 


SF010340B 

FroM: Fluid ManageMent B3127/87 B7:52illll Pilge: B16 

DESCIUPTION NOlU:'Q 

DOOR. LOCK MOUNTING ASSEMEIl V 


DECAL. WAAt-lING/NOTICE 

(EXPLOSION-PROOF) 


ONt(lFF EMERGENCY STOP SWITCH MI:.CHANISM 

(MECtIANISM O"'lY) 

(STANDARD) 


BULB HOLDER AND START SWITCH MECHANISM 

(STANDARD) 


HIGH VOLTAGE POWER RELAY 

(EXPlOSION-Pf{OOF, 

NOTE THE t"iIGH VOLTAGE POIfi.ER RELAY IS USED ON 200-240 

VOLT EXPLOSION-PROOF. 


SCREW, HEX HEAD CAP (5116-1BX 3/4" WITH NYLNO PATCti} 

(1 MAIN DRIVE POLY-V PULLEY MOUNTING & 16 CASTERS) 


HIGH VOLTAGE POWER RELAY 

(EXPLosrON.pROOF) 


SCREW, HEX SERRATED FLANGE 6 

(114.20>: 1/2", wrrf-l NYLON PATCH) 

(fOUR - COVER ASSEMBLY MOUNTING SCREW AND TWO ­
DOOR STOP BRACKET, 


15 


http:POIfi.ER


lFPEIt ,\ )n) 

'>\ltm~ ,'"c, i' 

rr if,
lUll, 

il 
I 

7~> ':.,:<
"""'X.~.J;~'\;'\' ,'" '1', ''if" ", t: 't .'.=­
-', '/'\"£ !'",
: "\-::' '" i f,;'$':/' ::,

":::~lf""":" ~1. 
1 

I:, 

To: 4485438475 From: Fluid ManageMent 83/27/87 87:52am Page: 817 

UPPER STATIONARY ARM ASSEMBLY 


":"'~"\~ 
'::~\ BtrSH1~G 
>'\" I;"":~'\ ~.I~~l~, 

""",j' IHlU.!lt,!)
'.,i. Rll'iHI?\G 

t" ", <;1&"
''i~'" , 16 

f''' \W~; 
F SlIflI:IHER

2Y """ SCRJi,W

,,:4' ~ SFOI051l:110
5!7 SCREW 

St-'iJlIII),\:iIWM 

':""" 'II 
,---.~ 

LOWER MOVING ARM ASSEMBLY 


,,'.. ,., .• ""'9.f:J\., SFDIG"'IO 

RF.TAINfI'\G 
lm'G 


SCREW 
 ~ Sl'mll Ill! 


S4u()t12'\~----~ 

- """"'-,,0\00 ~ 
..«.~ 

,-+ 
l' "-'-'--'-----'--""SF"---­

SHAFI !..lJL~::fr RI};IIlN(;:-;J~P3 __ .{.,,, ___ S.1~H(' 

BL,\JUN(; /ffl'B /
S1'!26~ ~ S2J~2.j ]f 

0lf6\{P 1*\0 

TAHLt., 
S18:U2 

SeN.LW 
~40()()2j5 

':".J.p' THREUI;,u 

RR,\CKET 
~1C)3]7 -

'Bt:SHlNG 

4'1'~~"" SIH~17 

, .• (;/0. __ ~IJ~IIl,(G 
Ia:o' ,', i",JJ. f:,","I, SIRJI(, 

u ==== \\ I _n_) i6".~ \'.~r;/ 

ROLU:U 1" \.)' ""f'''''''' ~. '" /' SHoUco"' " ~~ '-,.J \. ':"R,..'i~ 
.... ------~ 

16 



To: 448543B475 From: Fluid Management 83127/87 87:53alll Page: 81B 

l·}...HT NO 

S17265 

517266 

818312 

818313 

S1831fi 

818317 

818332 

S18333 

516336 

618339 

S1B43B 

819317 

520814 

521520 

S21522 

321523 

821524 

54000255 

55103153 

FO1050410 

SFOO1101 

SF01050400 

SF010QA3B08 

DE~CRIPTION NOREQ 

BEARING, 6307-2RS1 (35MM 10) 


BEARING. SEALED (35MMj 1 


LOWER MOVINGARM 


UPPER ARM TABLE 


UPPER ARM LEAD SCREW BUSHING 2 


GUIDE ROD BUSHING (1.(104 X 1.25 X 1.5) 1 


LOWeR TABLE 


DRIVE SHAFT 


LOWER ARM LEAD SCREW ASSEMEILY 2 


UPPER TABLE PAD 


WASHER (114" ID X 314" 00> <I 


LOWER ARM ROLLER MOUNTING BRACKET 1 


BAIL SHIELO 


UPPER TABLE KIT 

(INCLUDES UPPER TABLE & UPPER TABLE PAD) 


UPPER MOVING ARM. WITH BEARINGS & TABLE HUB 


UPPER TABLE HUB ASSEMBLY 


LOWER TABLE HUB KIT 

(INCLUDES OOWEL PINS, HUB AND LOWER TABLE} 


SCREW (5/16-Hl x: 112 SOCKET) ~ 


PLASTIC ROLLER ASSEMBLY 

(INCLUDI':S BEARINGS TUBI;;. SHAFT AND SCREWS) 


SCREW. SHOULDER (114" X 5(8" WITH NYLON PATCH) ~ 


RETAINING RING (3·5132" INTERNAL) I 

RETAINING RING INTERNAL (80MM) 


SCREW, BUTTON HEAD CAP (10·24 X 51 J 


17 



To: 4485438475 FrOM: Fluid ManageMent 83127/87 87:53am Page: 819 

LOWER STATIONARY ARM ASSEMB'LV 

RET'~I:"I.JNG RlrAI'iI:'II(;
IH~(. SI·{)(1I101 RING sr0090.j

i ....... ./<.. RETAI:-.IJN&,.' KINh 

j"- . _.. I .•~'~.~ Sf'Qf)lOI
/JF'- ~/~ '. 8EAlm,c;
:II\D . ~ . .: : ..' ~I". ___ SIS}92 

i " :ill"
'I 

i-I! l '<.-:: I I ,I 

I .... -. 


\~ . ~'// 

\. . I / suu:w
['''.' ..' ~I //~. ___--- SfOJ ()(1!\4B f2'-.:r.. ---~ 

1. . ,-' 

(4 
1 
,:J _ 

Iii 'I,-tv.--­ - ­
fl~' ./";\f ." AYn'. ~,~ <f)!! l.. " '.; < . --'" \'tt t:tl'III.Lf,\ _--­ ,,c .... ' ..~~~ "" 

r\StIAt'0 518397 

Ht'B -~.-- , I I j'U ..(,I;" 

S2':\28 ----I 
cm:Pl.1[.R 

I'\LT I 518334 q:
S(J.116.\ 

rl)l'~1 '. i' t .. J
~H.-\ H . '1-..1..· I
SIli156 -'. I . 

ROU.I'IN 

:SOIO()7", I t' ]1 I'UI
,'AIUM: ..... ~ ! ,/'// 

. '" 
=:::. ',.~~~., 

I '. ' \.'\\ I, : L.:-.:' ...... 
" '" . "'~"'" .. .' 

<' .t., II"" RI'II(;
\'~ ).; f S'20454-:i':)! .........;:/.::./ ///\ '-,.j '~'.'i'I"" ... _._.._'


"T bjl' ··~t~··H·1 ' .. I /;;~.»jl
1. ./ '>jl .. '"i:,~~:l4} ., .......... j 

r~.f.,"';; I:":<::;-~;·-;:':':.,,/·' ..... " 


18 




To: 4485438475 

rART NO 

SOl 007 

503163 

S16334 

818391 

S183Q2 

B18397 

518456 

S20454 

521528 

521529 

SFOO101 

$FOO904 

SFOO1101 

SF0100A4812 

FrOM: Fluid ManageMent 83127/87 87:53alll Page: 8lB 

J)ESCRIPTION NORFQ 

ROll PIN (3/1 ~ Xl' SS) 2 

NUT (314-10 HEX) 2 

S~IAFT COUPLER (1" HEX) 

LOWER STATIONARY ARM 

SEALED RAI..L GEARING 

SECONDARY PULLEY 

SECONDARY IDLER SHAFT 2 

BALL BEARING, RaZZ (5" ID X 1125 OD) 2 

PULLEY HUB ASSEMBLY 
(I NClUDES ROLL PINS, Hue, PULLEY AND LOWER ARM) 

lOWER STATIONARY ARM ASSEMBLY 
(INCLUDES BEARINGS AND HUB) 

RETAINING RING, EXTERNAL (. 1,} 2 

RETAn~ING RING, EXTERNAL (15") 

RETAINING RING, INTF.RNAL (8()MM) 

SCREW (1/4-20) 

19 




To: H0543B475 From: Fluid Management 03/27/67 87:53am Page: 821 

ROTATING ASSEMBLY 


LOCI..: ___ __ 1'l.Ii(;WASHER~IR]4~ _ ('(}(X'lilIT--____~I&J46 _ 
"SHIN" ____ __ _ ~--- ".,;9
:-'1~447-------~'~---- .-.",--;"': 

KNO. ._____---~~' - O'''''Ke 
SlKWI _----- 't ~- S18.141...{J > 

<p ___ i~ • 

.~ R.l:"G ----- ._.;)llH4'-------- '" SCREW 
.__.::.--- _ SUI J 11 

SOu:w --, . 
COv., ~_________--- ,,,,, -" , GH.., HJl !lll ..'\ :11 !Il8 
'''''' _____ RATe __ _ ., -" , ' .,,,'M", V,JJfJI ___ ""~ /SlH4' . 

SCREW ".m ' · [ Jj ~ LE.\D,,"'..,"',~ ~1~~lN(; /l-,[t __ ~ .___Un..... 
SCREW 

'''310 / - - - - -,I';: SHiJ2-l 

1'1"" 

1(01) (;(111.)11: .:._~ / SI(~115AOn1SIIG2.1 __---t 

~,Il--- YOKF'.LOWKll I' --- ~lg322AI~1'o1 

SI83JO ~ 
I' 

SPACERSTAIUO',:..t.R'V I 
,~RM 
SIfl390 ____ 

SClU:W /
\ SFm(':;~::4 

SF(J12(,(1!i1212~ 

~_ 

n '.' .L 

20 



To: 448543B475 FrOM: Fluid Management 83127/87 87:54aM Page: 822 

"ART NO 

S01113 

S18310 

S18322 

S18323 

518324 

S18330 

S18340 

518341 

518342 

S18345 

51B346 

518349 

818390 

SI8420 

518422 

518430 

Sl8437 

818441 

818459 

821525 

S21526 

521527 

SF0103818 

SF0103824 


SFl}115A072 


SF0100A3BOB 


SF01260a 12125 


OESCRIPTIOX !\'O lU:Q 

SCREW (8-32 x 3!!I) 4 

UPPER MOVlt'-IG ~,RM ASSEMBc Y 
(INCLUDES BUSHINGS, SC~EWS. MOVING ARM 8. UPPER TABLE) 

YOKE 

ROD GUIDE 

LEAD SCREW 2 

LOWER MOVING ARM ASSEM8L Y 
(INCLUDES BUSHINGS, SCREWS, LOWER MOVING ARM & TABlE) 

CLAMP HANDLE ASSEM8L Y 1 

PLANE BUSI-IING (112' X 5f8" 00 X 5116") 1 

COMPRESION SPRING (0,6 00, X 1") 4 

LOCK WASHER, W·(}1 

LOCKNUT, N-01 

REVOLVING KNOB 2 

LOINER STATIONARY ARM ASSEMBLY 1 

UPPER STATIONARY CLAMPING GEAR ARM ASSEMBLY 1 
(INCLUDES BEARINGS. BUSHINGS, CLAMPING PRESSURE 
PLATES, GEAR ARM ASSEMBLY & GEARS) 

GEAR ARM COVER 

TORSION SPRING (NOT SHOVlIN) 1 

12 TOOTH RATCHET 

THRUST BUSHING (112" X 1" 00) 

PLUG, POLYETHYLENE (2') 

LOWER MOVING ARM ASSEMBLY 
(INCLUDES BEARINGS AND I-IUB) 

CLAMP HANDLE ASSEMBLY 
(INCLUDES BUSHINGS AND DOIIVL PIN) 

LOCKING LINKAGE KIT 
(INCLUDES DOWEL PIN, PAWl. SCREWS AND SPRING) 

SCREW (112-13 X 1") 

SCREW (1/2.13)( 1.1/2') 1 

DOWEL PIN (112-13 X 1-112") 2 

SCREW (1G-24 X 1/2") 4 

SPACER, 112"ID X 314" OD X liB" 4 

21 




To: 44B5439475 FrOM: Fluid ManageMent 83127/B7 B1:54am Page: 823 

SECONDARY IDLER PULLEY ASSEMBLY 

r;;=;=""-'-l-' ,~ 1.11 

, I 
. ";;""\" 


. " 


"'JAf.:' -'\"'ft:r' 
\ :-O!i~" C' ~ ~ 

I, ''''''I'L...t"'~ StC'OI\DARY 
• /' i' ..' [1)1..[1< PlLt,I:Y 
i ,7' i ! ASSEMIlLY 
.~; / ,.... / SJ&.160 
I,~:..,(,~,.,. '. ,.r. • 

~.} U,,-, "I ~-:~
:R:~. 
~.!: 

I\l!T 
S031G3 

PULLEY 
."'. "~""~.,~ ,)IB·tH....•,, 

\..;,.",;/'} .'\". 
-;,/ / 

,,' / '\ 8I.SIIIN(; 
, , SI8.~7 

I 

~~ SCREW 
,: """'----.. S4()(1(t"~7 

/ 
/ 

/ 
/ 

#./;" 
, ..... 

22 




To: 4485438475 Fro.: Fluid "~n~geNent 83127/87 87;54~." Pllge: 824 

PART NO Df.SCRIPTI01oi NOHEQ 

803163 t-IUT (314-10 tiEX) 2 

518453 V-IDLER PULLEY WITH Bl':ARINGS 2 

518454 SECONDARY IDLER MOUNTING BRACKET 

516457 SECONDARY IDLER BUSHING 4 

816450 IDLER ASSEMBLY. SECONDARY 
(INCLUDES BUSHrNGS. MOUNTING BRACKET, PULLEYS, AND 
SCREWS) 

54000,27 HEX SCREW (318-16 X 1.25) 2 

23 




To: 44B543B475 FrOM: Fluid ManageMent 83127/E17 87:55d" Page: 825 

UPPER STATIONARY 

CAl' GEAR ARM ASSEMBLY 

~IIlWI ... 


Imy ~.-----~-:-/;------.. 

S!8.1[.2 ..... ~ i SI'An'\{


/ ,.~~£4)nmk "\ sls.li?·""" 


l\rW~ .. Pff~.,~~_ ~w;---::;;--~
.7~)11 , 

~__:::.~o,- '=-- "~'" ~~~" ~~#i~ HlJSIIING l·fYff#~ n 
SCREW S!8441 /-=-_, . . i ." 

SHII)24tdllflK ~ I ,I' ~. I i ti-I : : f". I 
lUi ,RING ' ,-----=----___ V. %.'/:' p/;. j .. 'h I 

SlX429 .-____ -----./"i'L'1!'''-',.."Jt"#: ~#',f.;._ "'$ m.J ,~ '~7;,j<zy,IIl;SllIf;G ,,' ~ 
<; 18421----_ / ----n ; I 
.., ------........~ :% Y/. "t. . . 


~h-h~~Z·', -~----
("(,A'\U'lNG \ .~ I!';-\~II"(:;
a'\~))u: ' s.u•. 1A 
,"N _--" I .L$ Q'SI8H3 ...-- ~ • ---:-:..- : 

,---'--- G?Gdlk.-3i50WIl bI'~.~~ 

"'?:<)-­
S11:t399 GE;\R'>215:14 

24 



To: 4485438415 FroM: Fluid ManageMent 83121181 81:55a." Page: 8Z£, 

PART NO 

818301 

518312 

518311 

S18319 

S18343 

$18308 

516399 

51M27 

518428 

518429 

$18447 

818451 

820454 

321530 

521531 

821532 

S21533 

521534 

5<11535 

S21536 

SFOO24A3BOO 

DESC1ID"I10N ~O Iu.:Q 

LEAD SCRW CAP :2 

KEY, 46 TOOTH GEAR (118' X 1/8" X 114") 2 

fEMAIL CLAMPING PRESSURE PLATE (NOT SHOWN) 1 

NYLON SPACER (3/8" X 3/4" X 1/8") " CLAMPING HANDLE PIN 

BRASS 72 TOOTH GEAR 2 
{EXPLOSION-PROOF} 

STEEL 46 TOOTH GEAR " 

THRUST BUSHING (316" ID X 314" DO} ,1 


FLANGE BUSHING, 318' IDX 112" 00 5116" (NOT SHOWN) 


FLANGE BEARING (112' ID X 5/16' 00 X 1/2') 


THRUST BUSHING (112" ID X l' 00) 1 

..,6RASS 48 TOOTI1 GEAR <­

(EXPLOSION-PROOF) 

RADIAL 6AllBEARING (1}2' Xl-liS:) 2 
GEAR ARM ASSEMBLY 

(INCLUDES DOWEL PINS) 


UPPER STATIONARY GEAR ARM ASSEMBLY, COMPLETE 

(STANOARD) 

(INCLUDES BEARINGS, BUSHINGS, CLAMPING PRESSURE 

PLATES, GE,ll,T ARM ASSEMBLY AND GEARS) 


UPPER STATiONARY GEAR ARM ASSEMBLY, COMPLETE 

(EXPLOSION-PROOF) 

(INCLUDES BEARINGS. BUSHINGS, CLA.MPING PRESSURE 

PLATES, GEAT ARM ASSEMBLY AND GEARS) 


STEEL 72 TOOTH CENTER GEAR WITH TAPPED HOLES 

(INCLUDES BUSHINGS) 


STEEL 72 TOOTH GEAR WITH BUSHING ,1 

) TWO FOR EXPLosrON.PROOF, 4 FOR STANDARD) 


MALE CLAMPING PRESSURE PLATE ASSeM6LY 

(STANDARD) 

iNCLUDES BUSHINGS) 


MALE CLAMPING PRESSURE PLATE ASSEMBlY 

(EXPlOSION.PROOF) 

iNCLUDES BUSHINGS 


SCREW, FLANGE HEAD CAP {10-32 X 112" SOCKET WITH NYLON (, 


PATCH) 


25 




~ ~~~ 

FIIIhI MBIIBfIIIBIIIIIIl 

Miller GyroMixer 	 Door Replacement 

Replacement Instructions for Sliding Front Door 

GENERAL 

The front door of the mixer is comprised of a system of interlocking slats. The slats are assembled 
by sliding together end-to-end. The assembly of slats is captured at both ends by two (1) tracks. 
This document is intended for use by service technicians and owners while replacing this sliding 
door. The process will replace a damaged door with a new one. 

TRACKS 

/~~ 
~tfJ 

/ 
INTERLOCKING ~ 

SLATS (END VIEW) 


SLATS 

REPLACING THE SLIDING DOOR 

1. 	 Unplug th~ mixer. 
., 

Rem()v~ the r~ar ac~~ss pan~1 hy loosening the six (6) scr~\vs and sl iuing off th~ mixer. 

.3. R~m()v~ the top cover by removi ng th~ four \ -I.) screws from underneath . 

..I.. 	 Remove the two (2) screws anu door stop from th~ right track. (Left as vi~wcd from hack.) 

5. 	 Close th~ sliding door. 

6. 	 Working at th~ hack of th~ mix~r. g~ntly sliu~ th~ door out of the two notches in the top of the right anu 
left side door tra~ks. Set door aside. 

7. 	 Clean the uoor tracks. (Optional: Spray silicon luhricant in tracks for smooth operation.) 

X. 	 Place the new door ~l!1 a clean. flat surface. 

1023 Wheeling Road 	 Voice (800) 462-2466 
Wheeling. Illinois 60090 	 (847) 537-0880 

FAX (847) 537-5530 
Part # 23088 
Rev. A 



•FhIItJ ..... """..,.", 

Miller GyroMixer Gear Arm Assembly Retrofit Kit 

RETROFIT PROCESS FOR REPLACING ORIGINAL GEAR 

ARM & HANDLE WITH MODIFIED ANTI-JAMMING 


ASSEMBLY 


GENERAL 

This retrofit kit is intended to correct a jamming problem which occurs when the rotating mecha­
nism is fully open and the operator forces the handle in the wrong direction. The kit contains all of 
the materials needed to modify the assembly. 

SCREW 

COt:'iTEI{St:NK 

W<\SHER 


(;EAR 
I BRONZE;=m : ,__ WASHEH 

SCREW 

HEX 
HEAD 
SCREW 

GEAR ------ ­
.~"iSEMBLY 

-- .......
/" 

COVER 
SCREW'" 
(X!!) 

HEX 
HEAD 

/ 

..J.- -- /' / 
01 
~ GEAR_'_mm ___~_m COVER 

Any questions concerning the execution of this process should be directed to the Fluid Manage­
ment Customer Service Department by calling 1(800) 462-2466. 

1023 Wheeling Road Voice (800) 462-2466 
Wheeling, Illinois 60090 (847) 537-0880 

FAX (847) 537-5530 
Part # 23017 
Rev. A 




